Form No.

620371

Replaces
H l 3 " 3 " 620155

HydraCat Loader

ervice Parts Manua

)
Z
q
oL
2
J
U
.
L
Il
u




HL3030 - INTRODUCTION

Mr. Dealer:

Give complete information when ordering service parts. Always give complete part number and also complete part description.
The model number and serial number should always be given. Numbers for the HL3030 are stamped on a plate located
on the Right side Lifting Arm Support. LT3030 numbers are located on the Right Drawbar Member. BH3030 numbers
are located on the Left side of the Main Frame.

“Right” and “Left” are determined from a position sitting on the Seat and looking forward. From this position, the
Foot Throttle is on the right and the Brake Pedal is on the left. “Front” is the leading side and “Rear” is the trailing
side when the unit is traveling forward.

Gehl Company reserves the right to make changes or improvements in the design or construction of any part without
incurring the obligation to install such changes on any unit previously delivered.

TABLE OF CONTENTS

Page
Introduction . ....... ..ttt 2
Decal Locations .. ...... .o iviei i inunennnnn 3
Engineand Pump .......... ... .. i, 4
Engine Components. . .. ...... ... 5
Battery and Instruments . ........... ...t 6
Frame . ... ... ... . e e e 7
HydraulicOil Tank ... ... ... ... i, 8-9
Fuel System ......... e e e e e e e e 9
Hand Controls .. .. ... i i e 10-11
Driveand Axle .. ... .. i e 12-13
Wheel ... ... e e e 13
Foot Brake .. .. ... . i i e e 14
Wheel Cylinder and Brake ........... ... . ... ... 15
Master Cylinder .. .... .. ..t iiie it innean.n 16
Throttle . . ... .o e e e e 17
Hydraulic System (Used after Serial No. 1110) .. ............ 18-19
Oil Pump ... e e e 19
Hydraulic System (Used before Serial No. 1111) .............. 20-21
Tload Arm ........... ... ... .... S P 22-23
Lift Cylinder . ... .u ittt i e e e e e 24
Tilt Cylinder .. .... ..ttt ittt i e 25
Drive Control Valve . . . . ... . .ottt it ii e 26
Liftand Tilt Valve . ... ... .. i it i e e 27
LT3030 Trailer (Used after Serial No. 1060) ................ 28-29

Trailer Wiring .. .. .. oo e e 30

ACtUator .. .. e e e 31
L.T3030 Trailer (Used before Serial No. 1061) .............. 32
Optional Attachments
Hydraulic Kit . ... .. .0 i i 33
Hydraulic Control Valve ................ ... .... e 34
Utility Bucket, Produce and Snow Bucket, Pallet Fork,

Fertilizer Bucket . .. ... . it it 35
Manure Fork, Lights .. ....... ... ... ... 36
Lifting Eye Kit. Overhead Guard, Brake Lock ................ 37
VP OW st e e e e e e e 38
N T 39
SNOWDIOWET . . .. e e e e 40-41
BH3030 Backhoe .. ... ...ttt 42-49
Numerical Index .. .. ...t e i 50-53



DECAL LOCATIONS

Decal locations are shown to assist in application of new decals in the event of damage to the decal or refinishing of
the machine. Check below for their locations.

Surfaces must be free from dirt, dust, grease and other foreign material before applying decals. To apply decals, remove
the smaller portion of the decal backing paper and apply this part of the exposed adhesive backing to the clean surface
in respective position. Peel other portion of the backing paper off slowly and apply decal. '

The Decal Set Number for HL3030 is 600149. The set includes the following Decals:

- 047551  HydraCat - Two Places

- 045698  Gehl (3 x 16) - Two Places

- 610209  Gehl (5 x 17) - Two Places

- 047977  Caution

- 610066  Be Careful - Two Places

052007 Carry Load Low - Fasten Seat Belt
- 052004  Service Recommendations

- 052006 Engine Oil

- 052008  Gasoline - Two Places

- 052005  Hydraulic Oil

OO OJON LA W
.

et

NOTE: Always order decals by set number. DO NOT IMPORTANT: Always ohserve safety rules shown on
order decals separately. decals.



HL3030 - ENGINE and PUMP

Ref.

No.

No 2o I e

10
11

Part
No.

650115
654030
653018
C14036
051281
047364
654009
650109
650113
047279

WARNING - Order By Part Number -
Not Use Illustration Reference Numbers

No.

Part Name Req.

Wisconsin Engine - VH4D . . . ... .. 1
Hex. Hd. Cap Screw 1/2x2% .... 4
Lock Washer - 1/2 ............ 10
Hexagon Nut - 1/2 ............ 10
Square Key 3/8 x 3/8x 1% ...... 1
Flexible Coupling Assembled .... 1
Pump Mount ................ 1
Plain Washer - 1/2 ............ 4
Hex. Hd. Cap Screw 1/2x 1% .... 4
Hex. Hd. Cap Screw 1/2x 2...... 2
Pump Assembled .. . ........... 1

Ref.
No.

12
13
14
15
16
17
18
19
20
21
22

Part
No.

047280
047281
047282
650364
654020
047283
660066
660067
047284
047285
047286

No.

Part Name Req.

Oil Dipstick ................ 1
Dipstick Tube .............. 1
Tube Bracket ................ 1

Rd.Hd.Mach. Screw No. 1032 x 1/4 1
Lock Washer - No. 10 .......... 1
Tube Clamp
Pipe Nipple Oil Drain 3/8 NPT x 4”7 1

Pipe Cap - 3/8 NPT .. .......... 1
Engine Half Sprocket .......... 1
Pump Half Sprocket .......... 1
Chain ......... .. .. .., 1

NOTE: See Page 19 For Oil Pump Service Parts.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



TO FRONT PORT
ON ENGINE

@

TO REAR PORT
ON ENGINE

00O\ L A WD OZ?S
A

HL3030 - ENGINE COMPONENTS

WARNING - Order By Part Number - Do
Not Use Ilustration Reference Numbers

ENGINE OIL FILTER

Part No.

No. Part Name Req.
047315  OilFilter .................. 1
650021  Hex. Hd. Cap Screw 5/16 x 1/2” .. 2
654004  Plain Washer - 5/16” .. ........ 2
654024 Lock Washer - 5/16” . ......... 2
047297 Hose Fitting ................ 4
047298 OilHose 1/4IDx22”.......... 2
660018  Street Elbow 1/8 NPT x 90° ... 1
047316  Filter Element (Included with item 1) 1

Ref.  Part No.
No. No. Part Name Regq.
1 047313 Muffler .................... 1
2 660070  Pipe Nipple - 1% x3 ........ 1
3 660071  Street Elbow 1% NPT x 45° ., . ... 1
éUsed before Serial No. 1216)

4 660083  45% Elbow - 1% NPT ..........
(Used after Serial No. 1215)

5 047314  Muffler Clamp .............. 1

6 660082  Close Nipple - 1% NPT ........ 1
(Used after Serial No. 1215)

7 049321 RainCap .................. 1
(Used after Serial No. 1215)

EXHAUST SYSTEM

‘%..
AV
(8) = /
N S S
AIR CLEANER
Ref,  Part No.
No. No. Part.Name Req.
1 047317 AirCleaner ................ 1
2 047318 Cap ..., 1
3 047319 Band . ........... ... ....... 2
4 047320 Hose ...................... 1
5 047321 HoseClamp ................ 2
6 650025  Hex. Hd. Cap Screw 5/16 x 3/4 .. 4
7 653007  Hexagon Nut - 5/16 .......... 4
8 654024  Lock Washer - 5/16 .......... 4
047322 Filter Element (Included with item 1)

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



HL3030 - BATTERY and INSTRUMENTS

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref.
No.

1

wm AW

N N

10

Part
No.

047323
047324
047325
047326
047327
047328
047329
047330
047331

No. Ref.  Part No.
Part Name Req. No. No. Part Name Req.
Hourmeter .................. 1 11 047332  StarterCable ................ 1
Amphere Gauge .............. 1 13 047333 Starter Button .............. 1
Switch To Starter Button Wire . ... 1 14 047334  Ammeter To Ignition Switch Wire .. 1
Battery . ovv v vve e nnnnnnns 1 15 0473357 Ignition Switch w/Key .. ........ 1
Positive Cable . . ............. 1 16 051296* Wiring Harness .............. 1
(Used after Serial No. 1023)
Ground Cable .. .............. 1
Battery Hold-Down .. .......... 1
ATo Order Switch Key, Specify Number 048303.
Hold-Down Bolt .. ............ 2
*To Order Wire Connector (Both Halves), Specify Part
Starter Solenoid .. ............ 1 Number 052025.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



HL3030 - FRAME

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

NOTE: To Order Complete Set Of Decals, Specify Decal
Kit Number 6001489.

Ref.
No.

1

(XSO, TN

Part
No.

047506
051315
047507
048340

047508
047509
047510
047511
047512
047513
047514

@

No., ]
Part Name Req.

Frame ............ e

(Used before Serial No. 1111)
Frame .................... 1

(Used after Serial No. 1110)
Seat Support ................ 1

(Used before Serial No. 1024) Ref.  Part No.
Seat Support ................ 1 No. No. Part Name Req.

(Used after Serial No. 1023)
Seat .......... ..., 1 7 047515  Seat Support Panel - Front ... ...
Seat Belt .................. 1 (Used before Serial No. 1024)
Chain Case Cover ............ 2 8 047516  Floorboard ................ 1
Cover .................... 1 9 047517  Floorboard Support............ 1
Clamp ............. e 3 10 047518  AccessCover ................ 1
Gasket .................... 1 11 047519 Grille .................... 2
Gasket .................... 3 12047520  GrillePan ................ .. 2

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



HL3030 - HYDRAULIC OIL TANK

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers @

@
&

g@%ﬂﬂ(ﬂ(«@

®)

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



Ref.
No.

1

(o)W IR SRV O]

Part
No.

047488
051311
650062
654026
654006
653010
047489
051312
047490
051313
650008
654022
047491

051314

No.
Part Name Req.
Ol Tank .................. 1
(Used before Serial No. 1169)
Oil Tank .................. 1
(Used after Serial No. 1168)
Hex. Hd. Cap Screw 3/8 x 1% 4
Lock Washer -3/8 ............ 4
Plain Washer - 3/8 ... ......... 4
Hexagon Nut -3/8 ............ 4
Cover .................... 1
(Used before Serial No. 1169)
Cover .................... 1
(Used after Serial No. 1168)
Cover Gasket ................ 1
(Used before Serial No. 1169)
Cover Gasket ................ 1
(Used after Serial No. 1168)
Hex. Hd. Cap Screw 1/4x1...... 8
Lock Washer - 1/4 ............ 8
Dip Stick Fil Cap ............ 1
(Used before Serial No. 1169)
Breather Cap ................

(Used after Serial No. 1168)

Ref.
No.

Part
No.

047492

047493
047494
047495
047505
660071
660072
660073
047416
047321
047497
047499
660074
047498
660006
660018
047500
047501
047415
047504

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers. S

Ref.
No.

L4 VS S

/

Part
No.

047294
047295
650056
654026
047296

HL3030 - HYDRAULIC OIL TANK

No.
Part Name Req.
Breather .................. 1
(Used before Serial No. 1169)
Strainer .. .................. 1
Barb Fitting - 1% . ........... 1
Filter w/Gauge .............. 1
Filter Gauge ................ 1
Street Elbow - 1% x 45° .. ... ... 1
Street Elbow - 1% x 90° .. ..., .. 1
Street Elbow - Reducing 1% x 90°. . 1
Barb Fitting - 1%” . ........... 4
Clamp .................... 2
Oil Cooler .................. 1
PipeUnion 1 x1% ............ 1
Close Nipple - 17 . ... ........ 1
Low Pressure Hose 14” IDx 77 .. 1
Pipe Plug - 1% NPT ............ 1
Street Elbow - 1/8 x 90° ., . ... ... 1
U-Bolt Bracket .............. 1
UBolt .................... 1
Barb Fitting - 3/4” .. .......... 1
Oil Filter Element (33 Micron) .... 1

HL3030 - FUEL SYSTEM

P

No.

Part Name Req.

Left Hand Tank .............. 1
Right Hand Tank ............ 1
Hex. Hd. Cap Screw 3/8x3/4 .... 6
Lock Washer - 3/8” .. .......... 6
GasCap...........ouvuu.... 2

No.

Part Name Req.

Hose Fitting ................ 6
Left Hand to Tee Hose - 7%” .... 1
Right Hand to Tee Hose - 19%” .. 1
Tee to Filter Hose - 25%” .. .... 1
Pipe Tee - 1/8 NPT ............ 1
Fuel Strainer ................ 1

Street Elbow - 1/8 NPT x 90° .... 2

Choke Cable ................ 1
Close Nipple - 1/8 .. .......... 1
Street Elbow - 1/8 NPT x 45° . ... 1



HL3030 - HAND CONTROLS

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

10



HL3030 - HAND CONTROLS

Ref.  Part No. Ref.  Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 047465 ControlPlate ................ 1 15 047478 Handle Grip ................ 2
2 047466  Right Hand Control Lever ... .. 1 16 047479 Drive Valve .. ............ .. 2
(Used before Serial No. 1211)
051306  Right Hand Control Lever ...... 1 17 047480%  Lift/Tilt Valve .............. 1
(Used after Serial No. 1210)
650399  Hex. Hd. Cap Screw 3/4x5.... 1 18 650025  Hex. Hd. Cap Screw 5/16 x 3/4 .. 8
653108 - Hexagon Lock Nut - 3/4 ... ... 1
654034  Lock Washer - 3/4 .......... 1 19 047481 Hex. Hd. Cap Screw 3/8 x 1-7/8 .. 6
3 047467  Left Hand Control Lever .. ...... 1 20 650070 Hex. Hd. Cap Screw 3/8 x 2% .... 3
(Used before Serial No. 1211)
051307 Left Hand Control Lever ........ 1 21 653113  Hexagon Nut-1/4NF.......... 2
(Used after Serial No. 1210)
650399  Hex. Hd. Cap Screw 3/4x 5.... 1 22 653013  Hexagon Nut-3/8 NF.......... 8
653108  Hexagon Lock Nut - 3/4 .. .... 1
654034 Lock Washer - 3/4 .. ........ 1 23 653007  Hexagon Nut - 5/16 .......... 14
4 047468 Lever Arm .. ................ 2 24 654024  Lock Washer - 5/16 .. .......... 14
5 047469 Tilt Valve Clevis . ............. 1 25 047482 Washer - 5/16 SAE .. .......... 14
(Used before Serial No. 1111)
051304 Tilt Valve Link .............. 2 26 047483 ClevisPin 1/4x3/4 .......... 2
(Used after Serial No. 1110)
27 047484  ClevisPin1/4x1 ............ 2
6 047470  Lift Valve Clevis .. ............ 1
(Used before Serial No. 1111) 28 047485  ClevisPin 1/4x 1-1/8 .... .. .. 2
051305  Lift Valve Link .............. 2
(Used after Serial No. 1110) 29 047486  ClevisPin 3/8 x 1-1/8 .. ........ 4
7 047471 Handle .................... 2 30 047487 ClevisPin 3/8 x 1% ............ 4
8 047472  Lift/Tilt Control Rod .......... 2 31 655003  Cotter Pin 3/32x3/4 .......... 6
(Used before Serial No. 1211)
051308  Lift/Tilt Control Rod .......... 2 32 655004  Cotter Pin 1/4x3/4 .......... 8
(Used after Serial No. 1210)
33 654006  Plain Washer - 3/8 ............ 7
9 047473  Drive Connecting Rod .......... 2
34 653010 Hexagon Nut-3/8 ............ 3
10 047474  Linkage Block .............. 2
35 654026  Lock Washer - 3/8 ............ 3
11 047545  Pillow Block Bearing .......... 3
36 051309  Flange Bushing .............. 4
12047475  Clevis .........ccuuuui. ... 4 (Used after Serial No. 1210)
13 047476  Clevis ............cccoun... 2 37 051310  Support Bracket .............. 2
(Used before Serial No. 1111) (Used after Serial No. 1210)
14 047477 Pivot Shaft.................. 2 ASee Page 26 For Drive Valve Service Parts.
(Used before Serial No., 1211) B See Page 27 For Lift/Tilt Valve Service Parts.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

1



HL3030 - DRIVE and AXLE

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

12



HL3030 - DRIVE and AXLE

Ref.  Part
No. No.
1 047336
2 047337
3 047344
4 650144
5 654032
6 653021
7 047339
8 047340
9 047341
10 047342
11 047343
12 047338
13 650097
14 654028
15 653015
16 047801
17 047345
18 D932A
19 653091
20 655020
21 047298
22 047297
23 570002

No.

Part Name Req.

Drive Axle .................. 2
Outer Bearing ................ 4
Outer Bearing Gasket .......... 4
Hex. Hd. Cap Screw 5/8x 1% .... 16
Lock Washer - 5/8 . ........... 16
Hexagon Nut-5/8 ............ 16
Outer Spacer ................ 4
Driven Sprocket .............. 4
Inner Spacer - Front .......... 2
Inner Spacer - Rear .. .......... 2
Inner Bearing Gasket .......... 4
Inner Bearing . ............... 4
Hex. Hd. Cap Screw 7/16 x 2 .... 16
Lock Washer - 7/16 .. .......... 16
Hexagon Nut - 7/16  .......... 16
Connector Link . ............. 6
Rear Axle .................. 2
Washer .................... 4
Gastellated Nut - I” NF . ....... 4
Cotter Pin 3/16x 1% .......... 4
Grease Hose ................ 2
Hose Fitting ................ 4
Grease Fitting . . .............. 2

Ref.  Part No.
No.  No. Part Name Req.
24 047346  Shaft Mount Bearing .......... 2

25 047347  Idler Sprocket Gasket .......... 4
26 650396  Hex. Hd. Cap Screw 3/8 x 1% Gr. 5 8
27 654006  Plain Washer - 3/8 ............ 8
28 654026  Lock Washer-3/8 ............ 8
29 653010  Hexagon Nut-3/8 ............ 8
30 047348  Idler Sprocket Bearing .......... 4
31 047349  Idler Sprocket .............. 2
32 047350  Bearing Shaft Assembled ........ 2
33 047351 Bearing Flange. . .. ............ 2
34 652083 Carriage Bolt 1/2x 1% ........ 8
35 047352  Motor Drive Shaft ............ 2
36 047353  Motor Housing Bearing ........ 2
37 650397  Hex. Hd. Cap Screw 3/8 x 1% Gr. 5 4
38 047354  Motor Support Gasket .......... 2
39 047355  Motor Housing . ............. 2
40 047356  Gasket .................... 2
41 650398  Soc. Hd. Cap Screw 1/2 x 1% 4
43 047357  Hydraulic Motor . ............. 2
44 047358  Motor To Idler Chain (48 Link) .. 2
45 047359 Idler To Axle Chain (91 Link) .... 4
46 047802  Offset Link (No. 60H) . ... ...... 6

HL3030 - WHEEL

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref.  Part No.
No. No. Part Name Req.

1047541  Wheel (For 7.50 x 15 Loader Tires) 1
047543  Wheel (For 10.00 x 16.5
Flotation Tires) ............ 1

2 047542 Lug Nut - 9/16-18 (For 047541) .. 6
653114  Lug Nut - 9/16-18 (For 047543) .. 12

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

13



HL3030 - FOOT BRAKE

WARNING - Order By Part Number - Do \

Not Use Illustration Reference Numbers

(=) /
Ref. Part No. Ref. Part

No.  No. Part Name Req. No. No. Part Name Req.
1 047544  Master Cylinder .............. 1 26 047367 Tee to Right Hand Brake Line .... 1
2 650043  Hex. Hd. Cap Screw 5/16 x3 .... 2 27 047368  Brake Line Tee .............. 1
3 654024  Lock Washer - 5/16 . ........... 2 28 047369  Left Hand Brake . ............. 1
4 047602 PushRod .................. 1 29 047370  Right Hand Brake ............ 1
5 047603 Rod Extension .............. 1 30 047371 Brake Support .............. 2
6 047475 Clevis ... 1 32 047372 Brake Drum ................ 2
7 653039  Hexagon Jam Nut - 3/8 NF ...... 1 33 047373 Adapter .................... 2
8 653038  Hexagon Jam Nut-3/8 ........ 1 34 650408  Hex. Hd. Cap Screw 7/16.x 1% .. 4
9 047361 ClevisPin3/8x7/8 .......... 1 650409  Hex. Hd. Cap Screw 7/16 x 2% GR. 5 4

10 655004  Cotter Pin 1/8 x 3/4 .......... 1 35 654028  Lock Washer - 7/16  .......... 8

11 047362 Brake Arm.................. 1 36 653015  Hexagon Nut-7/16 .......... 8

12 047545  Pillow Block Bearing .......... 2 37 047374  Tee Bracket ................ 1

13 650023  Hex. Hd. Cap Screw 5/16 x 5/8 .. 5 650025  Hex. Hd. Cap Screw 5/16 x 3/4.. 1

14 654004  Plain Washer - 5/16 .. .......... 6 38 047375  Support Angle .............. 2

15 654024  Lock Washer-5/16 .. .......... 6 39 653007  Hexagon Nut-5/16 .......... 2

16 653007 Hexagon Nut-5/16............ 7 40 654024  Lock Washer - 5/16 .. .......... 2

17 047363 FootPad. .................. 1 41 047311  Return Spring Clip ............ 1

18 650029  Hex. Hd. Cap Screw 5/16 x 1% . ... 1 42 051400  Brake Support Stud 3/8 x 1’2 .... 8

19 047310 Return Spring .............. 1 (Used after Serial No. 1296)

20 590428  Copper Washer .............. 1 653010  Hexagon Nut-3/8 .......... 8

21 047547  Inlet Connector .............. 1 654026  Lock Washer -3/8 .......... 8

22 590428  Copper Washer .............. 1 43 051401 Support Plate - Left .......... 1

23 590432  Connector Bolt .............. 1 (Used after Serial No. 1296)

24 047365  Master Cylinder to Tee Line .. .. .. 1 44 051402  Support Plate - Right .......... 1

25 047366  Tee to Left Hand Brake Line. . .. .. 1 (Used after Serial No. 1296)



WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref.
No.

OO~ N B W —

Part
No.

047369
047370
047376
047377
047378
0473792
0473807
047381
047382
0473838
047384
047385
047386
047387
047388
047389
047390

No.
Part Name Req.
Left Hand Brake Assembled . ... .. 1

Right Hand Brake Assembled .... 1

Backing Plate . ............... 1
Shoe Assembled - Front ........ 1
Shoe Assembled - Rear ........ 1
Wheel Cylinder - Left .......... 1
Wheel Cylinder - Right . ... ...... 1
Wheel Cylinder Housing - Left .... 1
Wheel Cylinder Housing - Right .. .. 1
Adjuster Assembled ... ......... 1
Adjuster .. ................ 1
Fitting - Front .. ............ 1
Fitting - Rear ................ 1

Return Spring - Lower .. ........ 1

Return Spring - Upper . ......... 2
Anti-Rattle Spring . ........... 2
Spring Seat . ............... 4

Ref.
No.

Part
No.

047391
047392
047393
047394
047502
047395
047396
047397
047398
047399
047400
047401

HL3030 - WHEEL CYLINDER and BRAKE

No.

Part Name Req.

Retainer Pin .. .............. 2
Anchor .................... 1
Spacer .................... 1
Spacer .............. . ... .. 1
Hexagon Nut ................ 1
Bleeder .................... 1
Dust Plug .................. 1
PushRod .................. 2
Spring ... ... 1
Piston .................... 2
Cup ... 2
Boot ........ ... .. .. ... ... 2

ATo Order Wheel Cylinder Service Kit, Specify Kit
Number 047601.

®For Replacement, Order (1) 047384, (1) 047385
and (1) 047386.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

15



HL3030 - MASTER CYLINDER

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

E Ref. Part No.

No. No. Part Name Req.
047544  Master Cylinder Assembled ...... 1
047550 Repair Kit (Includes Items 1, 2, 4, 5,

6,and 8) ................ 1

1* Boot ..... .. . i 1
2% Lock Wire .................. 1
3% Piston Stop Plate ............ 1
4% Piston Cup - Secondary ........ 1
5* Piston .................... 1
6* Piston Cup - Primary .......... 1
7* Piston Return Spring .......... 1
8% Check Valve (Includes Seat) ...... 1
9% Cylinder Body .............. 1
10# Gasket ...........ciiinnn 1
11 047496  Filler Plug .................. 1

*Not Serviced Separately.
ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



HL3030 - THROTTLE

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

FOOT THROTTLE HAND THROTTLE

Ref.  Part No. Ref.  Part No.

No. No. Part Name Req. No.  No. Part Name Req.
1 047301 Short Throttle Rod .. .......... 1 13 051291  Hand Throttle .............. 1
2 047302  Pivot Bracket - Upper .......... 1 14 051292  Throttle Stop .. .............. 1
3 047303 PivotRod .................. 1 15 051293 Throttle Strap  .............. 1
4 047304  Pivot Bracket - Lower .......... 1 16 051294  Pedal Link Arm .............. 1
5 047305 Pivot...................... 1 17 051295  Throttle Wire .. .............. 1
6 047306  Long Throttle Rod ............ 1 18 650008  Hex. Hd. Cap Screw 1/4x1 .... 3
7 047307 EndRod .................. 6 19 653005  Hexagon Nut-1/4 ............ 3
8 047308  Linkage Arm ................ 1 20 654022  Lock Washer-1/4 ............ 3
9 047309  Throttle Pedal .............. 1

10 047310  Spring ..........c.viiin.... 1

11 047311 Spring Clip. . ................ 1

12 047312  Throttle Pedal Stop .. .......... 1

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

17



- Do

] oo

TJAD LTHL LHONY t@ \J

Not Use Illustration Reference Numbers

WARNING - Order By Part Number

§ JATIVA

100 3IANNA LHOMN —0
T+ U Je=m— - — — — HOLONW
=z e 9 ﬂ._

.|.|||||.|||'
! MNVL OL

- »
@
ﬁ annd gvm
Y314 3NN ~
NYNL3Y OL {

HL3030 - HYDRAULIC SYSTEM

(Used after Serial No. 1110)

-
_ MNVL WOY4

IATVA
IAa L4370 AAD 4LTIL L1437

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

18



HL3030 - HYDRAULIC SYSTEM
(Used after Serial No. 1110)

Ref.  Part No. Ref.  Part No.
No.  No. Part Name Req. No. No. Part Name Req.
1047402  Adapter .................... 1 16 047417 HoseClamp ................ 6
2 047403  Adapter .................... 2 17 660021  Street Elbow - 3/4” -90° . ... .. 2
3 047404  Adapter .................... i 18 047321 HoseClamp ................
4 051282  Adapter.................... 4 19 047419  Pump To Right Drive Hose - 25%”. . 1
5 047406  Adapter............. e 1 20 047420  Pump To Left Drive Hose - 20” 1
6 047407 Adapter .................... 1 21 047421  Pump To Lift/Tilt Hose - 14%” .. 1
7 047402  Adapter .................... 4 22 051285  Valve To Drive Motor Hose - 16” .. 4
8 047409  Adapter .................... 4 23 047426  Bulkhead To Lift/Tilt Hose - 18” .. 4
9 047410  Adapter Tee ................ 4 24 047427  Tee To Lift Cylinder Hose - 42” .. 4
10 047411 Bulkhead Bracket ............ 1 25 047428  Tee To Tilt Cylinder Hose - 136” .. 4
11 047412  Adapter.................... 4 26 051286  Suction Hose - 50 ............ 1
12 051283  Adapter .................... 4 27 051287  Return Hose - 60” ............ 1
13047414 “Y”Pipe .........uuriun. .. 1 28 051288  Return Hose - 30” ............ 1
14 047415 HoseBarb .................. 3 29 051289  Return Hose - 30” ............ 1
15 051284* Jiffy Clamp ................ 4 30 051290  Return Hose - 26” ............ 1
*Not Shown.

HL3030 - OIL PUMP

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

1 7 b 7
) i\
(2 |
N SNTE
/ v
Ref.  Part No.
No. No. Part Name Req.
047279  Pump Assembled . . ............ 1
1 047288  Input Shaft ................ 1
2 047289  ShaftSeal .................. 1
3 047290 Sealing Ring . ............... 6
4 047291 BackupRing ................ 6
5 047292  Retaining Plate Seal . . .......... 6

047293 Seal Kit (Includes Items 2, 3, 4, and 5)1

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

19



HL3030 - HYDRAULIC SYSTEM

(Used before Serial No. 1111)

LEFT DRIVE
VALVE

LEFT TILT CYL

20

225

¢TO TANK

TILT
P LIFT

!
o b
00

i

{3

o
4

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ol

G
—@

K sy
(8)

@

LEFT LIFT CYyL

Ll

&1
raanil
uT

CORX
\
1
!
£ [e]
1

FROM TANK

it
(e) &

LTER @
W

74

o ¢
(7)—
g

TO RET
INE FI

<!

z >
0 ,g%’
<
£ |E>
53 ) | Q
— 14
[o) |
o |
) 9 T
|
’ =6
o
W 0
F— ZQ
q 2 z2

ot il

RIGHT LIFT CyL

I

O ]
O o=

RIGHT TILT CYL

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



HL3030 - HYDRAULIC SYSTEM
(Used before Serial No. 1111)

Ref.  Part No. Ref.  Part No.
No.  No. Part Name Req. No.  No. Part Name Req.
1 047402  Adapter .................... 1 18 047321 HoseClamp ................ 4
2 047403  Adapter .................... 2 19 047419  Pump To Right Drive Hose - 25%”, . 1
3 047404  Adapter .................... 1 20 047420  Pump To Left Drive Hose - 207 .. 1
4 047405  Adapter .................... 4 21 047421  Pump To Lift/Tilt Hose - 14%” .. 1
5 047406  Adapter .................... 1 22 047422  Valve To Drive Motor Hose - 19”7 .. 4
6 047407 Adapter .................... 1 23 047423  Lift Down To Tee Hose - 157 . . . . . 1
7 047402  Adapter .................... 4 24 047424  Lift Up To Tee Hose - 16” .. .. . .. 1
8 047409 Adapter.................... 4 25 047425  Tilt Down To Tee Hose - 17 .. .. 1
9 047410  Adapter Tee ................ 4 26 047426  Tilt Back To Tee Hose - 18” .. .. 1
10 047411 Bulkhead Bracket ............ 1 27 047427 Tee To Lift Cylinder Hose - 42” .. 4
11 047412  Adapter .................... 4 28 047428  Tee To Tilt Cylinder Hose - 136” .. 4
12047413  Adapter .................... 4 29 047429 Suction Hose - 48” .. .......... 1
13 047414  “Y”Pipe ............ ... .. 1 30 047430  Return Hose - 66” .. .......... 1
14 047415 HoseBarb .................. 2 31 047431 Return Hose - 177 ... ....... .. 1
15 047416 HoseBarb .................. 1 32 048430  Return Hose - 36” ............ 1
16 047417 HoseClamp ................ 6 33 048431 Return Hose - 32 .. .......... 1

17 660021  Street Elbow - 3/4”-90° ... ... 2

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

2



HL3030 - LOAD ARM
: (Used after Serial No. 1110)

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

22



HL3030 - LOAD ARM

Ref.
No.

1

Part
No.

047432
051297

047433
047434
051300

0474358

0480518

0513014

0474368

0480528

047437

047438

No.
Part Name Req.
Load Arm .................. 1
(Used before Serial No. 1111)
Load Arm .................. 1
(Used after Serial No. 1110)
Parallel Arm ................ 2
Rocker Arm ................ 2
ToolBar .................. 1
(Used after Serial No. 1238)
Lift Cylinder ................ 2
(Used before Serial No. 1024,
after Serial No. 1088 and
before Serial No. 1111)
Lift Cylinder ................ 2
(Used after Serial No. 1023
and before Serial No. 1089)
Lift Cylinder ................ 2
(Used after Serial No. 1110)
Tilt Cylinder ................ 2
(Used before Serial No. 1024
and after Serial No. 1088)
Tilt Cylinder ................ 2
(Used after Serial No. 1023
and before Serial No. 1089)
Load ArmPin  .............. 4
(Used before Serial No. 1111)
Lift Cylinder Rod Pin .......... 2

(Used before Serial No. 1111)

Ref.
No.
9

10
11

12

13

15
16
17

18
19

20

21

Part
No.
047439

047440
047443

047441

051298

047442
650056
047444

654026
051299

047445

047446

No.
Part Name Req.
Parallel Arm Pin- Rear ........ 6

(Two req’d. before Serial No. 1111)

Rocker ArmPin . ............. 4

Lock Nut - 1%” .............. 2
(Used before Serial No. 1111)

Tilt Cylinder Rod Pin .......... 4

(Two req’d. before Serial No. 1111)

ORing .................... 4

Hex. Hd. Cap Screw 3/8 x 3/4 .... 14

Hex. Hd. Cap Screw 1% x5 . ... .. 2
(Used before Serial No. 1111)

Lock Washer - 3/8 . ........... 14

Hair Pin Cotter ..............
(Used after Serial No. 1238)

Hexagon Head Bolt 1 x 5% ...... 4

(Two req’d. before Serial No. 1111)

Lock Nut - 1” . ............ 4
(Two req’d. before Serial No. 1111)

ASee Page 24 For Lift Cylinder Service Parts.
BSee Page 25 For Tilt Cylinder Service Parts.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

-3



HL3030 - LIFT CYLINDER

WARNING - Order By Part Number Do

Not Use Illustration Reference Numbers

Ref.
No.

NN W

24

Part
No.

047435

048051

051301
047447
051302
047448
051303
047449
047450
047451

047452
047453

No.
Part Name Req.
Lift Cylinder ................ 2

(Used before Serial No. 1024,
after Serial No. 1088 and
before Serial No. 1111)
Lift Cylinder ................ 2
(Used after Serial No. 1023
and before Serial No. 1089)

Lift Cylinder ................ 2
(Used after Serial No. 1110)

Lift Cylinder Tube ............ 1
(Used before Serial No. 1111)

Lift Cylinder Tube ............ 1
(Used after Serial No. 1110)

PistonRod.................. 1
(Used before Serial No. 1111)

PistonRod.................. 1
(Used after Serial No. 1110)

Head .......... ... 1

Piston ........ .o 1

Packing Retainer .. ............ 1

Head V-Packing .............. 1

Piston V-Packing .. ............ 1

1P
: R
() @

Ref.  Part No.
No. No. Part Name Req.
8 047454 PistonO-Ring ................ 1
9 047455 Head O-Ring ................ 1
10 047456  Bronze Bushing .............. 1
12 047457 Collar  ........civiiunn... 1
13 047458 LockRing .................. 1
14 047459  V-Packing Washer ............ 1
15 047460  Wave Washer ................ 1
16 047461 WiperRing.................. 1
17 047462  SPacer ... ... .eieeeooiennn 1
18 653091 Hexagon Lock Nut - 1” NF . ... .. 1
20 570005  Grease Fitting . . .............. 1
21 570002 Grease Fitting . .. . ............ 1

NOTE: To Service Lift Cylinders Before Serial No. 1024
and After Serial No. 1088, Order Cylinder Packing
Kit Number 047598.

To Service Lift Cylinders After Serial No, 1023
and Before Serial No. 1089, Order Cylinder
Packing Kit Number 048053.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



HL3030 - TILT CYLINDER

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref.
No.

o 3 o

O

Part
No.

047436

048052

047463
047464

048054

047449
047450
047451
047452
047453
047455
047454

No.
Part Name Req.
Tilt Cylinder Assembled ........ 2

(Used before Serial No. 1024
and after Serial No. 1088)
Tilt Cylinder Assembled ........ 2
(Used after Serial No. 1023
and before Serial No. 1089)

Lift Cylinder Tube ............ 1

PistonRod.................. 1
(Used before Serial No. 1024
and after Serial No. 1088)
PistonRod.................. 1
(Used after Serial No. 1023
and before Serial No. 1089)

Head ...................... 1
Piston .................... 1
Packing Retainer .............. 2
Head V-Packing .............. 1
Piston V-Packing .. ............ 1
Head O-Ring ................ 1
Piston O-Ring . ............... 1

Ref.
No.

10
12
13
14
15
16
17
18
20
21

Part No.

No. Part Name Req.
047456 Bronze Bushing .............. 1
047457  Collar .................... 1
047458 LockRing .................. 1
047459  V-Packing Washer ............ 1
047460  Wave Washer .. .............. 1
047461 Wiper Ring.................. 1
047503 Spacer ................0.... 1
653091 Hexagon Lock Nut - 1” NF ., .. .. 1
570005 Grease Fitting .. .............. 1
570002  Grease Fitting . . .............. 1

NOTE: To Service Tilt Cylinders Before Serial No, 1024

and After Serial No. 1088, Order Cylinder Packing
Kit Number 047598,

To Service Tilt Cylinders After Serial No. 1023
and Before Serial No. 1089, Order Cylinder
Packing Kit Number 048053,

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

25



HL3030 - DRIVE CONTROL VALVE

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref.
No.

—— e —
WOV W

26

Part
No.

047479
580041
047706
580030
580039
580014
047699
580040
580006
580013
580015
580033
580043
580038

No. Ref.  Part No.
Part Name Req. No. No. Part Name Req.
Drive Control Valve Assembled .. .. 2 14 580044 CheckPlug.................. 1
Housing® ........ccvvvvennn. 1 15 580042 O-Ring ........c.cvtiiiennn. 1
4 Way Spool* .. ...... ... ... 1 16 047700  Valve Seat ..............c.... 1
Spool Seal ...... ..oy 2 17 047701 Relief Valve Ball . . .. .......... 1
Stop Washer ................ 1 18 047702 Guide ....... ... 0o 1
Centering Spring . . ......ccvevn 1 19 047703  Relief Spring . ............... 1
StopCollar  .......covuvnnnn 1 21 580022 Gasket .........c.oiiiienn 1
Centering Spring Lock Washer .... 1 22 047704  Shim ..........ieiieiinn 1
Spring Bolt Assembled .......... 1 23 047705 ReliefBody ................ 1
Stop DiSC ..o 1 047735  Seal Kit (Incl. Item 3 and Seal Tool) 1
SnapRing ............ ... 1
Rubber Bonnet .............. 1
Check Poppet .. ...... .ot 2 *Housing and Spools may not be ordered as separate items.
ORing ........ .. 1 All Spools are fitted to individual Housings at Factory.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



HL3030 - LIFT and TILT VALVE

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref.  Part
No. No. Part Name
Ref.  Part No.
047480  Lift/Tilt Valve Assembled . . ...... 1 No. No. Part Name Req.
1 047707 Housing* .................. 1
2 047709 4 Way Float Spool* .......... 1 25 580035 AcornCap .................. 1
3 047708 4 Way Spool*................ 1 26 580034 JamNut .................. 1
4 580030 Seal ...................... 4 27 580024  Adjusting Screw .............. 1
7 580039  StopWasher ................ 2 28 580025 O-Ring ................... 1
8 047712  Float Centering Spring . . ........ 1 29 580023  Relief Valve Body ............ 1
9 047711 Float Spring Collar ............ 1 30 580022 Gasket .................... 1
10 047724  Detent Plunger .............. 1 31 047727  Relief Spring Washer .......... 1
11 047723  Tock Washer ................ 1 32 047726  Relief Spring ................ 1
12 047722 Cap Screw .............ou.... 1 33 047725 Ball Spacer ................ 1
13047721  Detent .................... 1 34 047701  Relief Valve Ball ............. 1
14 580033 Rubber Bonnet .............. 2 35 0477137 Relief Valve Seat ............ 1
IS 047710  Centering Spring .. ............ 1 36 580042 O-Ring .................... 1
16 047699 StopCollar ................ 1 37 047714  ConversionPlug .............. 1
17 580040  Centering Spring Lock Washer .... 1 38 047715  Gasket .................... 1
18 580006  Spring Bolt Assembled .......... 1 047736  Seal Kit (Includes Item 4 and Seal Tool)
19 580013 StopDisc .................. 1
20 580015 SnapRing .................. 1 AFor Replacement, Order 047700.
21 580043 Check Poppet ................ 2
23 580038 O-Ring .................... 2 *Housing and Spools may not be ordered as separate items.
24 580044  Check BallPlug .............. 2 All Spools are fitted to individual Housings at Factory.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

2]



LT3030 - TRAILER
(Used after Serial No. 1060)

- Do

Not Use Illustration Reference Numbers

WARNING - Order By Part Number

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

28



LT3030 - TRAILER

Ref.
No.

1
2

9
10
11

12

13

14
15

16

17

Part
No.

051645

051646"
650109
654030
653018

051647
650397
654006
653075

051648
650121

051649
650060
654026

051650
650402
653079

051651
650402
653079

051652
051653
051654

051655
654032
653020

051656
051657
051658

051659
653107
655008
570004

051660
650380
654026
653013

051661
650380
654026
653013

No.

Part Name Req.

Main Frame ................ 1
Hydraulic Actuator ............ 1

Hex. Hd. Cap Screw 1/2x 1% .. 6
Lock Washer - 1/2
Hexagon Nut - 1/2

Safety Chain
Hex. Hd. Cap Screw 3/8 x 1% Gr.5 2

Plain Washer - 3/8 .. ........ 2
Hexagon Lock Nut - 3/8 ...... 2
Jack ... L 1
Hex. Hd. Cap Screw 1/2x3.... 2
Fender .................... 2
Hex. Hd. Cap Screw 3/8 x 1 .22
Lock Washer - 3/8 .......... 22
Ramp-Right ................ 1
Hex. Hd. Cap Screw 5/8 NF x 1% 2
Hexagon Lock Nut - 5/8 NF .. 2
Ramp - Left ................ 1
Hex. Hd. Cap Screw 5/8 NF x 1% 2
Hexagon Lock Nut - 5/8 NF 2
Ramp Lock Pin and Chain ...... 2
Axle ... 2
Spring ..., 4
Spring U-Bolt ................ 8
Lock Washer - 5/8 .......... 16
Hexagon Nut - 5/8 .......... 16
Spring Mounting Plate ... ....... 4
Equalizer Bar ................ 2
Shackle Link ................ 8
Shackle Bolt 9/16 NF x 3% ...... 14
Hexagon Slotted Nut - 9/16 NF. . 14
Cotter Pin 1/8 x 1% ........ 14
Grease Fitting . . . ... ........ 14
Brake Assembled - Right ........ 1

Hex. Hd. Cap Screw 3/8 NFx1 5
Lock Washer - 3/8
Hexagon Nut - 3/8 NF........ 5

Brake Assembled - Left

Hex. Hd. Cap Screw 3/8 NFx1 5
Lock Washer - 3/8 .......... 5
Hexagon Nut - 3/8 NF........ 5

Ref.
No.

18

19

20

21
2
23
24
25
26
27
28
29
30
31
32
33

34

35

36

Part
No.

051662
650103
654030

051663

051664

041797
042163
042162
520054
520201
048373
653088
655018
045999
041879
041880
045989
051665
650109
654030
653018
051666
650109
654030
653018
052026
650269
650060
653073
653075

052027

(Used after Serial No. 1060)

No.
Part Name Req.
Brake Drum 12x2 .......... 2
Hex. Hd. Cap Screw 1/2 NFx1 12
Lock Washer - 1/2 . ......... 12
Brake Hub .. ................ 2
(Includes Studs and Cups)
Wheel Hub . ... .............. 2
(Includes Studs and Cups)
Grease Seal ................ 4
Inside Bearing Cone . ........... 4
Inside Bearing Cup ............ 4
Outside Bearing Cup .......... 4
Outside Bearing Cone .......... 4
Spindle Washer . ............. 4
Spindle Nut - 3/4 NF .......... 4
Cotter Pin 3/16 x 1% .......... 4
Grease Cap ................ 4
Wheel Stud ................ 24
Wheel Nut .................. 24
Drop Center Wheel - 15x 6 ...... 4
Equipment Bracket - Left . ..... 1

Hex. Hd. Cap Screw 1/2x 1% .. 4

Lock Washer - 1/2 .. ........ 4
Hexagon Nut-1/2 .. ........ 4
Equipment Bracket - Right ...... 1

Hex. Hd. Cap Screw 1/2x 1% .. 4
Lock Washer - 1/2
Hexagon Nut - 1/2

Fender Brace ................ 2
Truss Head Screw 5/16 x 3/4 .. 4
Hex. Hd. Cap Screw 3/8x1 .. 4
Hexagon Lock Nut - 5/16 4
Hexagon Lock Nut - 3/8 4

Brake Adjustment Tool

ASee Page 31 For Actuator Service Parts.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

29



LT3030 - TRAILER WIRING

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref.  Part No. Ref.  Part No.

No. No. Part Name Req. No.  No. Part Name Req.
1 051667  Tube Clip w/Screw . ........... 2 11 051677  Tail Light Bracket - Left Rear .... 1
2 051668 Brake Hose - 137 ............ 2 12 051678  License Plate Bracket .......... 1
3 051669  Hose RetainingClip............ 2 13 051679  Tail Light Bracket - Right Rear . ... 1

650060  Hex. Hd. Cap Screw 3/8x 1.... 4

4 051670 3 Wire CordandPlug .......... 1 654026 Lock Washer - 3/8 .......... 4

5 051671 3 Wire Trunk Extension ........ 1 14 051680  Identification Lamp............ 1

6 051672  Amber Clearance Light ........ 2 15 051681 Actuator Brake Hose .......... 1

7 051673  Clearance Light Guard .......... 2 16 051682 Tee-3/16" ................ 1

8 051674  Wire Splicer ................ 3 17 051683  Brake Line -3/16 x 107 ........ 2

9 051675  Tail Light - Right Rear .. ...... 1 18 051684  Tube Coupling .............. 2

10 051676 Tail Light w/License Light - Left Rear 1 19 051685 Brake Line - 3/16 x 30% . ....... 2

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

30



WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref.
No.

Tl e et e e e
VOONONPEWNOFROVOIOUMhWIO=

[\
o

Part
No.

051867
051868
051869
051870
051871
650403
654022
650087
654006
051872
052002
052003
653103
655004
051873
051874
051875
051876
051877
051878

No. Ref.

Part Name Req. No.
Straight Tongue Base .......... 1 21
Cover ... .o 1 22
Bearing ............ ... ...... 18 23
Master Cylinder .............. 1 24
PushRod .................. 1 25
Hex. Hd. Cap Screw 1/4x3/8 .... 2 26
Lock Washer - 1/4 ............ 2 27
Hex. Hd. Cap Screw 3/8x5...... 2 28
Plain Washer - 3/8 ............ 2 29
Cylinder Spring .............. 2 30
Bolt 1/2 NF x 4% (Drilled) ...... 2 31
Bolt 1/2 NF x 4% (Drilled) ...... 2 32
Hexagon Slotted Nut - 1/2NF .... 2 33
Cotter Pin 1/8 x 3/4 .......... 2 34
Pull Spring .. ................ 2 35
Ground Spring .............. 1 36
Break-Away Lever ............ 1 37
Break-Away Shoulder Bushing .... 1 38
Break-Away Collar ............ 1 39
Break-Away Lock ............ 1

i)

% ¢
U,

{
L

Y

Part
No.

051879
051880
650029
654024
653007
051881
051882
051885
051886
650095
653115
051884
650312
052028
654026
653010
052029
650407
653019

LT3030 - ACTUATOR

No.

Part Name Req.
Break-Away Chain ............ 1
Chain Hook ................ 2
Hex. Hd. Cap Screw 5/16 x 1%.... 2
Lock Washer - 5/16 .. .......... 3
Hexagon Nut - 5/16  .......... 2
Break-Away Stop ............ 1
Master Cylinder Connector ...... 1
Outer Case . ... .............. 1
Coupler ......... ... 1
Hex. Hd. Cap Screw 7/16 x 1/4 .. 4
Hexagon Lock Nut - 7/16 ...... 4
Damper .................... 1
Hex. Hd. Cap Screw 3/8 x 3 oo 1
Damper Tube - Front .......... 1
Lock Washer - 3/8 ............ 1
Hexagon Nut-3/8 ............ 1
Damper Tube - Rear .......... 1
Hex. Hd. Cap Screw 1/2NF x4 .. 2
Hexagon Lock Nut - 1/2 NF 2

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

3



LT3030 - TRAILER

(Used before Serial No. 1061)

Ref.
No.

Nele N Neo QUL I RIS S R

32

Part
No.

051316
051317
051318
051319
051320
051321
051322
048305
051323
051324
051325
051326
051327
051328
051329
051330
051331
051332

051342

051333
051334
051335
051336
051337
051338
051339
051340
051341
051343
051344
051346
051347
051348
051349
051350
051353
051354
051355
051280

No.

Part Name Req.

Trajler Frame................ 1
Ramp - Left ................ 1
Ramp-Right ................ 1
Tail Light .................. 1
Tail Light w/License Light ...... 1
Wiring Harness .. ............ 1
License Bracket .............. 1
Jack ... L 1
Tee To Right Brake Line ........ 1
Brake Line . . ................ 1
HingePin .................. 2
Support Plate .. .............. 1
Ramp Hook - Right . . .......... 1
Ramp Hook - Left ............ 1
Hair Pin Cotter .............. 2
Safety Walk . ............... 2
Safety Chain ................ 1
Jack Foot .................. 1

(Used before Serial No. 1055)
Caster Wheel ................ 1
(Used after Serial No. 1054)

Tee To Coupler Brake Line ... ... 1
Tee Fitting . . . ............... 1
Flexible Brake Tube .......... 1
Fitting .................... 1
Fitting .................... 1
Axle . ... ... 2
Equalizer Bracket ............ 2
Equalizer Arm .............. 2
Equalizer Bolt .............. 2
Spring Bracket .............. 4
Spring Bolt ................ 12
Shackle Arm . ............... 8
Spring ............. ... ... 4
Spring Seat .. .............. 4
Spring Plate . ............... 4
UBolt .................... 8
Wheel (14x5) .............. 4
Hub, Drum and Plate .......... 4

Wheel Nut .................. 20

Ref.
No.

39
40
41
42
43
44

Part
No.

051356
051357
051358
520046
520047
520205

No.

Part Name Req.

Grease Seal ................ 4
GreaseCap.................. 4
HubCap ............... ... 4
Bearing Cup ................ 4
BearingCone ................ 4
BearingCup ................ 4

BRAKE PARTS NOT SHOWN
(See lllustration For HL3030 Brake Parts On Page 14)

047387
047390
047389
047384
047391
047379
047380
051641
047386
047385
047376
051642,
047377
047378
047393
047388
653023

654024
047397
047601

654032
051643
051644
047396
047369
047370

Adjusting Screw Spring

Shoe Hold-Down Cups

Shoe Hold-Down Springs

Adjusting Screw

Shoe Hold-Down Pins

Wheel Cylinder - Left

Wheel Cylinder - Right

Anchor Pin Washer

Adjusting Screw Pivot Nut

Adjusting Screw Socket

Backing Plate

Anchor Pin

Primary Lined Brake Shoes (Two Shoes)
Secondary Lined Brake Shoes(Two Shoes)
Plate Shoe Guide

Retract Spring Anchor To Shoe
Anchor Pin Hexagon Nut - 5/8 NF
Cylinder Mounting Screws -

5/16 NF x 1/2 Hex. Hd. Cap Screws
Mounting Screw Lock Washer - 5/16
Connecting Push Rod
Wheel Cylinder Repair Kit

(Includes Two 047400 Piston Cups

and Two 047401 Dust Boots)
Anchor Pin Lock Washer - 5/8
Wheel Cylinder Adapter Fitting
Adapter Fitting Gasket
Cover Plate
Brake Assembly Complete - Left
Brake Assembly Complete - Right

“To Order Lined Shoe Package (Axle Sets), Order
Part Number 051640. '

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



OPTIONAL ATTACHMENTS

WARNING - Order By Part Number - Do HYDRAULIC KIT 2

Not Use [llustration Reference Numbers 6 @ 0@

g Y

2
20
L R
& G-
Sl
@ e
S
P
{1
B
kL I
sl L It
LS G /)
é R l‘lr\;ﬁi:f‘t‘ﬂi‘ - ////
NS @;Q’?f —_——
¢ 3
St
Ref.  Part No. Ref.  Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 051377 Arm Tube-Lower ............ 1 20 047415 HoseBarb .................. 4
2 051378 Arm Tube-Upper ............ 1 21 047417 HoseClamp ................ 4
3 051379 Frame Tube - Lower .......... 1 22 052126 Low Pressure Hose - 3/4ID x 28 .. 1
4 051380  Frame Tube - Upper .......... 1 23 047404  Adapter .. ..........uiiann 1
5 051381 Hose-24-5/8" .............. 2 24 660084  Pipe “Y”-3/4 ........... ... 1
6 051382 TubeClamp ................ 3 25 047420 Hose-20"......... ... 1
7 051383  Back-Up Strap .............. 1 26 051393  Sleeve ..........c.c0 e 1
8 051384 Coupler Clamp .............. 1 27 047715 Gasket .......... ..., 1
9 051385 Adapter ........... ... ... 1 28 051394  Seal ......... ... i 1
10 051386 Quick Disconnect ............ 1 29 051395 Link ......iiiiiinenn. 2
11 051387 Dust Cap .......cvvvvnnn. 1 30 052127 Clevis Pin 1/4x7/8 .......... 2
12 051388  Hydraulic Tank Strap .......... 1 32 051396 Mount .............c000.... 1
13 051389 TubeNutClamp .............. 2 33 051397 ClipAngle .................. 2
14 051390 Clamp Bracket .............. 1 34 051398 TreadlePad ................ 1
15 051391 Hose-31%" ................ 2 35 047545  Pillow Block Bearing .......... 2
16 047409  Adapter .................... 2 36 051399 Lever Arm .................. 1
17 051392” Hydraulic Valve .............. 1 37 051385  Adapter ............c........ 1
18 047406  Adapter .................... 1 38 660029  Close Nipple - 1/2” .. .......... 1
19 660021 Street Elbow - 3/4 x 90° .. ...... 1 ASee Page 34 For Hydraulic Valve Service Parts.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

33



OPTIONAL ATTACHMENTS

HYDRAULIC CONTROL VALVE

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref.  Part No. Ref.  Part No.
No. No. Part Name Req. No. No. Part Name Req.
051392  Control Valve Assembled........ 1 12 580043  Check Poppet ................ 2
1 580041 Housing* .................. 1 13 580038 O-Ring ............c0 ... 1
2 047706 4 Way Spool*................ 1 14 580044 CheckPlug.................. 1
3 580030 SpoolSeal .................. 2 15 3580042 ORing ...........covvu... 1
4 580039 StopWasher ................ 1 16 051987 Valve Seat .................. 1
5 580014  Centering Spring .............. 1 17 580022  Gasket .................... 1
6 047699  StopCollar ................ 1 18 051988 ReliefBody ................ 1
7 580040  Centering Spring Lock Washer .... 1 047735 Seal Kit (Includes Item 3 and a
8 580006  Spring Bolt Assembled .......... 1 Seal Tool) ................ 1
9 580013 StopDisc ........c0 ... 1
10 580015 SmapRing .................. 1 *Housing and Spools may not be ordered as separate items.
11 580033  Rubber Bonnet .............. 1 All Spools are fitted to individual housings at Factory.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

34



OPTIONAL ATTACHMENTS

UTILITY BUCKET PALLET FORK
(63" Wide - 10.7 Cu. Ft. Capacity)
Ref. P Ref.  Part No.
ef. art No. No. No. Part Name Req.
No. No. Part Name Req.

1 051636 Fork Carriage .............. o1

1051897  Utility Bucket .............. 1 (For Use With Tool Bar)
(For Use With Tool Bar) 051638  Fork Carriage .. .............. 1

051639  Utility Bucket . ............. 1 (For Use With-Out Tool Bar)

(For Use With-Out Tool Bar) 2 051637 Pallet Fork.................. 2

PRODUCE AND SNOW BUCKET FERTILIZER BUCKET
(72" Wide - 22 Cu. Ft. Capacity) (63" Wide - 15.8 Cu. Ft. Capacity)

Ref.  Part No. Ref.  Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 051900 Produce and Snow Bucket ...... 1 1 051898 Fertilizer Bucket . . ... ... ...... 1
(For Use With Tool Bar) (For Use With Tool Bar)

051901 Produce and Snow Bucket ...... 1 051899 Fertilizer Bucket . ... .. ... ..... 1

(For Use With-Out Tool Bar) (For Use With-Out Tool Bar)

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

35



OPTIONAL ATTACHMENTS

Ref.
No.

1
2

36

Part
No.

051629
051630
051631

051986
650394
653104
654044

MANURE FORK (63" Wide)

Ref.  Part No.
No. No. Part Name Req.
1 051633 Manure Fork . ............... 1

(For Use With Tool Bar)
051632 Manure Fork . ...............
(For Use With-Out Tool Bar)
2 051634 Removable Tine .............. 8
655045  Cotter Pin 1/4 x 1% (Stainless) .. 8

3 051635 DirtPlate .................. 1
650062  Hex. Hd. Cap Screw 3/8 x 1% .. 6
653010  Hexagon Nut-3/8 .......... 6
654006  Plain Washer - 3/8 .......... 6
654026 Lock Washer - 3/8 . ......... 6

LIGHTS

No.

Part Name Req.

Head Light - 12 Volt .......... 3
Light Switch ................ 1
Light Kit .................. 1

(Includes Wire and Connectors)

WireClip .................. 4
Rd. Hd. Mach. Screw No. 632 x 1/2 4
Hexagon Nut - No. 632 ........ 4
Lock Washer - No. 632 ........ 4

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS




OPTIONAL ATTACHMENTS

LIFTING EYE KIT

Ref.  Part No.
No. No. Part Name Req.
1 051622  Lifting Eye-Rear ............ 2
2 051623  Lifting Eye - Front ............ 2
051624  Lifting Eye Kit .............. 1

(Includes Two 051622
and Two 051623)

Ref.
No.

1

Ref.
No.

1
2
3

OVERHEAD GUARD

Part No.
No. Part Name Req.
051621  Overhead Guard .............. 1
650106  Hex. Hd. Cap Screw 1/2x 1% .. 8

(8) 1/2 HN 653018 - (8) 1/2 LW 654030

BRAKE LOCK
Part No.
No. Part Name Req.
051625 Fuse Holder ................ 1
051626 Fuse - 20 AMP. .............. 1
051627* BrakeLock ................ 1
650181 Flat Hd. Mach. Screw 1/4 x 3/4 . 1

(1) 1/4 HN 653005 - (1) 1/4 LW 654022
051628 Push Button Switch. ... ........ 1

*Includes Push Button Switch, Fittings and Wiring.

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

31



OPTIONAL ATTACHMENTS

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Ref.  Part

No. No. Part Name

1 051863 V-Plow ...............

2 051864  Cutting Edge - Left .......

3 051865  Cutting Edge - Right .....

4 051866 Disk Shoe .............

S 650109  Hex. Hd. Cap Screw 1/2x 1% . . ..
6 653077  Hexagon Lock Nut - 1/2

7 654009  Plain Washer - 1/2 .......

V-PLOW
No. Ref.
Req. No.

1 8

9

10

1 11

10 12

13

Part
No.

652083
654030
654050
655046
653018
051989

No.

Part Name Req.

Carriage Bolt 1/2x 1% ........ 10
Lock Washer - 1/2 ............ 10
Plain Washer - 1% SAE .. ...... 7
Cotter Pin 5/32x 1% .......... 1
Hexagon Nut - 1/2 ............ 10
Coupling Frame .............. 1

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

38



Ref.
No.

VO3 W

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

Part
No.

051686
051687
650113
654030
653018
051688
051689
051690
652083

OPTIONAL ATTACHMENTS

AUGER
No. Ref.  Part No.

Part Name Req. No. No. Part Name Req.
Auger Swivel ................ 1 10 051691 Spindle .................... 1
Hydraulic Motor .............. 1 11 051692 Hose .........covivviinnnnn 2
Hex. Hd. Cap Screw 1/2x2...... 2 12 051693  90° Male Adapter . ........... 2
Lock Washer - 1/2 ............ 6 13 047409  45° Male Adapter ............ 2
Hexagon Nut-1/2 ............ 6 14 051386  Quick Disconnect ............ 1
Coupling .................. 1
SpringPin .................. 1 OPTIONAL AUGER BITS
Bearing .................... 1 15 051694 Auger Bit-6"Dia. ............
Carriage Bolt 1/2x 1% ........ 4 051695  Auger Bit-12”Dia. ...........

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

39



OPTIONAL ATTACHMENTS

WARNING - Order By Part Number - Do SNOWBLOWER
Not Use Illustration Reference Numbers 0

Ref.
No:

[\

NN bW

40

Part
No.

051804
051805
051806
051807
051808
051809
051810
051811
051812

No. Ref.  Part No.
Part Name Req. No. No. Part Name Req.
Blower Housing - 6"............ 1 8 051813  Stack Retainer Spring .......... 4
Blower Housing - 5. . .......... 1 9 051814 WearBar-6" ................ 1
Rotor - 6" .................. 1 051815 Wear Bar - 5* ... ............. 1
Rotor -5 .................. 1 10 051816 CurbGuard ................ 2
Countershaft Mount .......... 1 11 051817 Fastener .................. 1
NOSE . 0ot i i i i 1 12 051818  Paddle Blade -6 ............ 4
Shoe -Right ................ 1 13 051819  Paddle Blade - 87 ............ 2
Shoe - Left ................ 1
Stack Retainer Bar ............ 2 (Parts List Continued On Next Page)

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS




OPTIONAL ATTACHMENTS

Ref.
No.

14

Part
No.

051820
051821
051822
051823
051824
051825
051826
051827
051828
051829
051830
051831
051832
051833
051834
051835
051836
051837
051838
051839
051840
051841
051842
650060
653075
051843
051844
051845
652083
650312
654006
653075
652082
652082
654030
654030
653018
653018
652050
654026
653075
650404
650106
654009
653077
650005
653071
650106
654009
653077
650106
653077
654009
650104
653077
650025
653073
650109
654009
653077
051846
654046

No.
Part Name Req.
Jack Shaft Output Sprocket - 6> .. 1
Jack Shaft Output Sprocket - 5° .. 1
Rotor Input Sprocket .......... 1
Shear Pin Sprocket ............ 1
Shear Pin -6* ................ 3
Shear Pin - 5* .. .............. 3
Pillow Block ................ 2
Jack Shaft .................. 1
Flange Bearing .............. 2
Stack ... 1
Stack Deflector .............. 1
Wing Nut .................. 1
Drive Chain Guard - 6’.......... 1
Drive Chain Guard - 5. ......... 1
Drive Guard Hinge ............ 1
Engine Adjusting Screw - 6* ... ... 2
Engine Adjusting Link - 5° ...... 2
Adjusting Bar - Long .......... 1
Adjusting Bar - Short .......... 1
Engine Output Sprocket - 6" . ... .. 1
Engine Output Sprocket - 5° ... ... 1
Stack Adapter .............. 1
Stack Extension .............. 1
Hex. Hd. Cap Screw 3/8 x1...... 4
Hexagon Lock Nut - 3/8 ........ 4
Spacer Pad - 1/8” Thick ........
Spacer Pad - 3/16” Thick ........
Spacer Pad - 3/8” Thick ........
Carriage Bolt 1/2x 1% ........ 2
Hex. Hd. Cap Screw 3/8x3...... 4
Plain Washer - 3/8 ............ 4
Hexagon Lock Nut - 3/8 ........ 4
Carriage Bolt 1/2x 1% -6" ...... 5
Carriage Bolt 1/2 x 1% -5 ...... 4
Lock Washer - 1/2-6 .......... 7
Lock Washer - 1/2-5 . ......... 6
Hexagon Nut - 1/2-6> ........ 7
Hexagon Nut - 1/2-5 . ....... 6
Carriage Bolt 3/8 x 1% . ....... 6
Lock Washer - 3/8 ............ 6
Hexagon Lock Nut - 3/8 ........ 6
Flat Hd. Soc. Cap Screw 3/8 x 1%.. 2
Hex. Hd. Cap Screw 1/2x 1% .... 16
Plain Washer - 1/2 . ........... 20
Hexagon Lock Nut - 1/2 ........ 16
Hex. Hd. Cap Screw 1/4x 3/4 .... 2
Hexagon Lock Nut - 1/4 .. ...... 2
Hex. Hd. Cap Screw 1/2x 1% .... 2
Plain Washer - 1/2 ............ 2
Hexagon Lock Nut - 1/2 ........ 2
Hex. Hd. Cap Screw 1/2x 1% .... 16
Hexagon Lock Nut-1/2 ........ 16
Plain Washer - 1/2 ............ 4
Hex. Hd. Cap Screw 1/2x1...... 2
Hexagon Lock Nut - 1/2 ........ 2
Hex. Hd. Cap Screw 5/16 x 3/4 .. 6
Hexagon Lock Nut - 5/16 .. .... 6
Hex. Hd. Cap Screw 1/2x 1% .... 4
Plain Washer - 1/2 . ........... 8
Hexagon Lock Nut - 1/2 ........ 4
HinggRod .................. 1
Plain Washer - 7/16 .. .. ........ 2

Ref.  Part No.
No. No. Part Name Req.

82 653115  Hexagon Lock Nut - 7/16 ......
85 652153  Hex. Hd. Mach. Bolt 7/16 x 10 ..
86 653115  Hexagon Lock Nut - 7/16 ......
90 650060  Hex. Hd. Cap Screw 3/8x1 ....
92 653075  Hexagon Lock Nut-3/8 ........
93 650062  Hex. Hd. Cap Screw 3/8 x 1% .
94 653075 Hexagon Lock Nut - 3/8 ........
95 654006  Plain Washer - 3/8 . ...........
96 653077  Hexagon Lock Nut - 1/2-5 ..
97 654009  Plain Washer - 1/2” -5 ........
98 650106 Hex. Hd. Cap Screw 1/2x 1% -6 ..
650113  Hex. Hd. Cap Screw 1/2x2-5 ..
99 650117 Hex. Hd. Cap Screw 1/2x 2% - 6. .
650117  Hex. Hd. Cap Screw 1/2x 2% -5 ..
100 654009  Plain Washer - 1/2-6" .. ........
654009  Plain Washer - 1/2-5" .. ........
101 653077 Hexagon Lock Nut - 1/2-6" . ...
653077  Hexagon Lock Nut - 1/2-5 .. ..
102 650106 Hex. Hd. Cap Screw 1/2x 1% -6 ..
103 653077  Hexagon Lock Nut -1/2-6 ....
110 653044  Hexagon Jam Nut - 1/2-6" ... ...
113 051847  Chain Guard ................
114 051848  HydraulicMotor ..............
115 051849  Rotate Drive Sprocket . .........
116 660017  Street Elbow - 1/4 x 90° .. ... ...
117 660045  Reducer Bushing - 1/2x 1/4 . ...
118 051850  Quick Disconnect - 1/4”.........
119 051851  High Pressure Hose - 1/4 x 24 . ...
120 650060  Hex. Hd. Cap Screw 3/8x 1......
121 654026  Lock Washer-3/8 ............
122 654006  Plain Washer - 3/8 ............
123 650060  Hex. Hd. Cap Screw 3/8 x 1......
124 653075  Hexagon Lock Nut - 3/8 ........
125 052009 Key-1/4x1% ..............
126 650197  Soc. Hd. Set Screw 1/4 x 3/8 . ...
130 051990  Blower Coupling Frame - 5> . ... ..
051991 Blower Coupling Frame - 6* ... ...

PARTS NOT SHOWN

Ll el S B SR S S A SR SR SR SRUSE SN N0 RN N0 (S I N NS TE SN NS 3 N6 S S NG I N I N NG ey )

051852  Jack Shaft to Rotor Chain. . ... ... 1
051853  Jack Shaft and Output Sprocket

38x 1% . 1
650212  Jack Shaft and Output Sprocket Set

Screw 3/8 x3/8 ............ 2
051854  Jack Shaft to Shear Pin Sprocket Key

38X3 . 1
051855  Remote Stop Switch .......... 1
051856 Battery Cable . ... ............ 1
051857 Key-3/8x1%-6............ 1
650216 Soc. Hd. Set Screw 3/8 x 3/4 -

Engine Output Sprocket - 6" .... 2
051858  Engine Output Sprocket Key - 5’

VAdx 1% .. ... 1
650212 Soc. Hd. Set Screw 3/8 x 3/8 -

Engine Output Sprocket - 5> .. ... 2
051859  Engine to Jack Shaft Chain-6".,.. 1
051860  Engine to Jack Shaft Chain-5".... 1
051861 GasLine-6 ................ 1
660045 Reducer Bushing - 1/2to 1/4 .... 4
600017  Street Elbow - 1/4x90° ... ... .. 2
051992  Restrictor Coupling ............ 2
051993  Gas Tank Support ............ 1

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

41



BH3030 - BACKHOE

TOP ROW (B)

RETURN

]
o)

w
-
)
©
g
=
Z
®
Q
=1
b
b
&
[
~
=
Qo
2
©
St
B
2]
=
=
@
2z
-}
-
o
Z

Part Number

- Order By

WARNING

BOTTOM ROW (A)

-
—

—_—

—_—

——

-——
Gud
2
el
w
b
et
(]
a.
o
o
LL.
[<}]
=]
©
Q.
D
D
(%2
S

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

42



BH3030 - BACKHOE

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

A  3A

4B 3B

o
- —>
»

SB
v

-

l
T
——
g —

g * N
@ ——

(See Page 44 For Parts List)

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

43



BH3030 - BACKHOE

Ref.
No.

1
2

10
11
14
15
16
17
18

20

21

22

23

24

44

Part
No.

051696
051697
051698
051945
051700
051701
051702
051703
051704
051705
652029
650056
653005
653073
654022
654026
051699
654004
051706

051707

051708

051709

Part Name
Hydraulic Cylinder ............
Hydraulic Cylinder ............
Hydraulic Cylinder ............
Hydraulic Cylinder ............
Hose Clip ............ ... ...
Hose U-Bolt ................
Hose Strap . . ................
Tube Line - 1/20D  ..........
Tube Line - Right - 5/8 OD ......
Tube Line - 1/2 OD

Carriage Bolt 5/16 x 1”

Hex. Hd. Cap Screw 3/8 x 3/4 . ...
Hexagon Nut - 1/4 ............
Hexagon Lock Nut - 5/16

Lock Washer - 1/4

Lock Washer - 3/8

Hose Pivot Plate . .............
Plain Washer - 5/16 .. ..........

Hydraulic Hose - 3/8 ID x 3/8 NPT
Mx32”Long ............

Hydraulic Hose - 3/8 ID x 3/8 NPT
M x 48 Long

Hydraulic Hose - 3/8 ID x 1/2 NPT
Mx25”Long..............

Hydraulic Hose - 3/8 ID x 1/2 NPT
Mx 7/814Mx 56" .. ........

Ref.
No.

25

26

27

28

29

30

31

32
34
35
36
37
38

39
40

41
55
56

Part
No.

051710

051711

051712

051713

051714

051715

051716

051717
051718
051719
570004
570002
051720

051721

051722

653007
051946
051947

Part Name

Hydraulic Hose - 3/8 ID x 1/2 NPT
Mx82”TLong ............
Adapter Union - 3/4-16 x 1/2
NPTF ..................
Adapter Union - 3/8 NPT M x 3/8
NPTF ..................
Adapter Union - 3/4-16 M x 1/2
NPTF ... .. .. ...
Tube Connector - 1/2 Tube x 1/2
NPTF ... ... ... .......
Tube Connector - 5/8 Tube x 1/2
NPTF ..................
Tube Connector - 1/2 Tube x
3/4-16 M

Pipe Adapter - 7/8-14 M x 3/8 NPTF

Hose Clamp

U-Bolt - 1/4

Grease Fitting

Grease Fitting

Hydraulic Hose - 3/8 ID x 1/2 NPT
M x 33” Long

Valve (also shown on page 45, No. 61)

Adapter Union - 7/8-14 M x 1/2
NPT F

Hexagon Nut - 5/16

Tube Line - Left - 5/8 OD

Belting ....................

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS



BH3030 - BACKHOE

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

(See Page 47 For Parts List)

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

45



BH3030 - BACKHOE

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

MATCHED SET

MATCHED SET

(See Page 47 For Parts List)

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

46



BH3030 - BACKHOE

Ref.

No.

(\olie TN o N0, N NR U S 3

Part
No.

051723
051724
051725
051726
051727
051891
051728
051729
051730
051731
051732
051733
051734
051735
051736
051737
051738
051739
051740
051741
051742
051743
051744
051745
051746
051747
051748
051749
051750
051751
051752
652122
652058
652082
650261
650091
650148
051765

650178
653010
653127
653018
653026
653038
654052
654026
654030
654032
654034
654006
052001
655018
655020

Part Name

Main Frame
Swing Frame
Boom
Dipper Stick
Stabilizer Arm
Upper Link
Side Plate - Right
Side Plate - Left ..............
Inner Control Lever .. ..........
Outer Control Lever............
Stabilizer Control Lever
Handle Pivot Pin . . ... .........
Valve Plate . . ................
Rivet . ......... ... . ... .. ...
Bearing Block Set
Cylinder Pin-Long ............
Cylinder Link . . ..............
Stabilizer Pad ................
Foot Pad
Bumper Stop
Pin ... . . .
Pivot Shaft Boom ............
Pivot Shaft ... ...............
Link Pin
Cylinder Pin - Short ..........
Handle Cover ................
Valve Cover
Base Pin
Pivot Pin
Base Pin
Pivot Shaft . .................
Carriage Bolt 3/8 x1 ..........
Carriage Bolt 3/8 x3” . .........
Carriage Bolt 1/2x 1% ........
Machine Screw 1/4x 1/2 ........
Hex. Hd. Cap Screw 3/8 x 5% . ...
Hex. Hd. Cap Screw 5/8 x 2% ..
Pipe Adapter -1-1/16-12 M x 3/4
NPT

..................

Hex. Hd. Cap Screw 3/8 x 5% . ...
Hexagon Nut -3/8 ............
Hexagon Nut - (Acorn) 3/8 ......
Hexagon Nut - 1/2 .. ..........
Hexagon Nut -3/4 ............
Hexagon Jam Nut - 3/8
Lock Washer - 1/4
Lock Washer - 3/8
Lock Washer - 1/2
Lock Washer - 5/8
Lock Washer - 3/4
Plain Washer - 3/8 ............
Machine Bushing . . ............
Cotter Pin 3/16 x 1%
Cotter Pin 3/16 x 1%

............

............

..........

..........

Ref.

No.

54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75

Part
No.

655028
051753
051620
051902
051903
051754
051755
051721
051756
655039
051757
051758
051948
051904
051905
051759
570014
570004
051949
051760
051761
051762

051763

660010
660085
051764

051950
051951

051941
051942
051943
051944
051954
650173
653023
660029
660086
660021
654051
051955
051896
051887
051888
051890
051889
051892
051893
051894%*
051895
*Not Shown.

Part Name

Cotter Pin 1/4 x 1%
Hair Pin Cotter
Roll Pin 5/16 x 1
Roll Pin 3/8 x 3/4
RollPin 1/2x 1-3/8 ..........
Tension Bushing .. ............
Tension Bushing ..............
Valve ... ... .. ... ... ...,
Chain Side Bar ..............
Cotter Pin 1/8 x 7/8
Needle Bearing
Bearing ....................
Retaining Ring
Retaining Ring
Retaining Ring
BallKnob ..................
Grease Fitting . . .. ............
Grease Fitting . . ..............
Guide Link
Tooth Shank
Tooth Point . ...............
Hydraulic Return Line Hose - 3/4
NPTx32”Long............
Adapter Union - 3/4 NPT M x 3/4
NPTF ..................
Pipe Elbow - 3/4 NPT x 90°
Pipe Nipple - 3/4 NPT x 10” . ...
Hydraulic Pressure Line Hose - 3/4
NPTx48” Long............
Bucket Link ................
Long Pivot Shaft..............
Bucket - Complete w/Tooth Point:
12 Bucket
18 Bucket
36” Bucket ................
Short Pivot Shaft
Roll Pin 3/16 x1 ............
Hex. Hd. Cap Screw 3/4 x 3%
Hexagon Nut - 5/8 NF.,.........
Close Nipple - 1/2 ............
Reducer Coupling 3/4 X 1/2 ......
Street Elbow 3/4 x90° . .......
SAE Plain Washer - 3/4..........
Special Washer -
Hair Pin Cotter
Backhoe Adapter ............
Backhoe Anchor . .............
Seat Adapter
ClampBolt ................
Bushing ....................
Seat Bracket
Clamp Bolt
Pin ... ... ... ... ...

..............

............

................

................

............

..............

..............

................

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

47



BH3030 - BACKHOE

PROPER PISTON
ASSEMBLY

HARD VEE’'S
SOFT VEE'S

nou

© >

051697
CYLINDER
or
051945
CYLINDER

23 8

PROPER PISTON
\ ASSEMBLY

051696
CYLINDER

PROPER PISTON
ASSEMBLY

051698
CYLINDER

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

48



BH3030 - BACKHOE

051697 051945 051696 051698
Ref.  Part 21%” Dia. x | 2%” Dia. x | 2%” Dia. x | 3” Dia. x
No.  Name 217 Stroke |17% Stroke|16%” Stroke |13%” Stroke
1 Cylinder Tube .........cciiiiiiiinnannn, 051767 051952 051768 051769
2 PistonRod........... . ., 051770 051953 051771
3  Cylinder Packing Gland ..................... 051772 051772 051773 051774
4 Gland Cap ... .t e 051775 051775 051776 051777
5 Cylinder Piston ............. ... ... 051778 051778 051779
6 PistonWasher .......... ..., 051780 051780
7 PistonRod......... .., 051781
8 Cylinder StOp ..« oo v v v i i e 051782
9 Breather Felt ............. ... . . . 051783
10 BreatherPlug ........... .., 051784
11 Washer- 37X 3/8 ..t 051785
12 SPaCEr .+ vttt e 051786
13 Hexagon Lock Nut - 3/4 1) S
14 Hexagon Lock Nut-7/8NF ...................
15 Needle Bearing .. ...... ..o, 051757
16 Tension Bushing .............. .. .. ... ... 051754 051754
17 Wavy Spring Type Washer ................... 051788 051788
18 Grease Fitting . . . ... ..., 570014 570014 570014
19 Oil Seal-1%0Dx1”ID ................... 051790
20 Oil Seal-1-7/80Dx1%ID.......coivvian. 051791
21 O-RING .ot e e 051792 051792 051792
22 ORING .ot e 051793
23 O-RINE ..o e e 051794 051794 051794
24 O-RING ..ot e e 051795
25 Wiper Seal-1-5/80Dx 1% ID................. 051796 051796
26 Packing - 1% OD x 17 ID x .824 Stack Height ..... 051797
27  Packing - 2% OD x 2” ID x 1% Stack Height ....... 051798
28  Packing - 1% OD x 1% ID x 1% Stack Height ....... 051799 051799
29  Packing - 2” OD x 1% ID x .824 Stack Height ..... 051800
30 Wear Ring-2%0Dx 2% IDx 3/8Wide ......... 051801 051801
31 Packing - 2% OD x 2” ID x 13/16 Stack Height ..... 051802 051802
32 Packing - 3” OD x 2% ID x 1-3/8 Stack Height .. ... 051803
For Complete Cylinder Order . ................ 051697 051945 051696 051698

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS

49



HL3030 - NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No,
D932A ........ 13 047332 ........ 6 047399 . ....... 15 047467 . ....... 11
C14036 ........ 4 047333 ........ 6 047400 ........ 15 _ 047468 ........ 11

041000 047334 ........ 6 047401 ........ 15 047469 ........ 11
041298 .. ...... 23 047335 ........ 6 047402 ...... 19-21 047470 ........ 11
041797 . ....... 29 047336 ........ 13 047403 ...... 19-21 047471 ........ 11
041879 ........ 29 047337 ........ 13 047404 ....19-21-33 047472 . ....... 11
041880 ........ 29 047338 ........ 13 047405 ........ 21 047473 .. .. .. .. 11

042000 047339 ........ 13 047406 .. ..19-21-33 047474 .. ...... 11
042162 ........ 29 047340 ........ 13 047407 ...... 19-21 047475 ... ... 11-14
042163 ........ 29 047341 ........ 13 047409 . .19-21-33-39 047476 ........ 11

045000 047342 ........ 13 047410 ...... 19-21 047477 .. ...... 11
045989 . ....... 29 047343 ........ 13 047411 . ... .. 19-21 047478 ... ..... 11
045999 ........ 29 047344 ... ... .. 13 047412 . ... .. 19-21 047479 ... ... 11-26

047000 047345 ........ 13 047413 ........ 21 047480 ........ 11
047279 ....... 4-19 047346 ........ 13 047414 . ... .. 1921 047481 ........ 11
047280 ........ 4 047347 ........ 13 047415 .. .9-19-21-33 047482 ........ 11
047281 ........ 4 047348 ... ..... 13 047416 ....... 9-21 047483 ........ 11
047282 ........ 4 047349 ........ 13 047417 ....19-21-33 047484 .. ...... 11
047283 ........ 4 047350 ........ 13 047419 ...... 19-21 047485 ........ 11
047284 ........ 4 047351 ........ 13 047420 ....19-21-33 047486 ........ 11
047285 ........ 4 047352 ........ 13 047421 ... ... 19-21 047487 ........ 11
047286 ........ 4 047353 ........ 13 047422 . ....... 21 047488 ........ 9
047288 ........ 19 047354 ........ 13 047423 .. ...... 21 047489 ........ 9
047289 ........ 19 047355 ........ 13 047424 ........ 21 047490 ........ 9
047290 . ....... 19 047356 ........ 13 047425 ........ 21 047491 .. ...... 9
047291 ........ 19 047357 ........ 13 047426 . ... .. 19-21 047492 . ....... 9
047292 ........ 19 047358 ........ 13 047427 ...... 19-21 047493 ........ 9
047293 ........ 19 047359 ........ 13 047428 ...... 19-21 047494 .. ...... 9
047294 ... ..... 9 047361 ........ 14 047429 . ....... 21 047495 . ....... 9
047295 ........ 9 047362 ........ 14 047430 ........ 21 047496 ........ 16
047296 ........ 9 047363 ........ 14 047431 ........ 21 047497 . ... .... 9
047297 ... .. 5-9-13 047364 ........ 4 047432 . ....... 23 047498 ........ 9
047298 .. ..... 5-13 047365 ........ 14 047433 ........ 23 047499 .. ...... 9
047299 ........ 9 047366 ........ 14 047434 . ... .... 23 047500 ........ 9
047300 ........ 9 047367 ........ 14 047435 ...... 23-24 047501 ........ 9
047301 ........ 17 047368 ........ 14 047436 ...... 23-25 047502 ........ 15
047302 ........ 17 047369 . ... 14-15-32 047437 . ....... 23 047503 ........ 25
047303 ........ 17 047370 .. .. 14-15-32 047438 ........ 23 047504 .. ...... 9
047304 ........ 17 047371 ........ 14 047439 . ....... 23 047505 ........ 9
047305 ........ 17 047372 ........ 14 047440 ........ 23 047506 ........ 7
047306 ........ 17 047373 ........ 14 047441 ........ 23 047507 ........ 7
047307 ........ 17 047374 . ....... 14 047442 .. ...... 23 047508 ........ 7
047308 ........ 17 047375 ... .... 14 047443 ........ 23 047509 ........ 7
047309 ........ 17 047376 ...... 15-32 047444 . ... .... 23 047510 ........ 7
047310 ...... 14-17 047377 ...... 15-32 047445 .. ...... 23 047511 ........ 7
047311 ...... 14-17 047378 ...... 15-32 047446 ........ 23 047512 ........ 7
047312 ........ 17 047379 ... ... 15-32 047447 .. ... ... 24 047513 ........ 7
047313 ........ 5 047380 ...... 15-32 047448 .. ...... 24 047514 ........ 7
047314 ........ 5 047381 ...... 15-32 047449 ...... 24.25 047515 ........ 7
047315 ........ 5 047382 ........ 15 047450 .. .... 24.-25 047516 ........ 7
047316 ........ 5 047383 ........ 15 047451 .. .... 24-25 047517 ........ 7
047317 ........ 5 047384 ...... 15-32 047452 .. .... 24.25 047518 .. ...... 7
047318 ........ 5 047385 ...... 15-32 047453 ... ... 24-25 047519 ........ 7
047319 ........ 5 047386 ...... 15-32 047454 . ... .. 24-25 047520 ........ 7
047320 ........ 5 047387 ...... 15-32 047455 .. .. .. 24-25 047541 ........ 13
047321 5-9-19-21 043788 ...... 15-32 047456 . ... .. 24.25 047542 . ....... 13
047322 ........ 5 047389 ...... 15-32 047457 . ... .. 24-25 047543 .. ...... 13
047323 ........ 6 047390 ...... 15-32 047458 .. .. .. 24-25 047544 . ... .. 14-16
047324 .. ...... 6 047391 ...... 15-32 047459 ...... 24.25 047545 11-14-33
047325 ........ 6 047392 ........ 15 047460 . ..... 24.25 047547 .. ...... 14
047326 ........ 6 047393 ...... 15-32 047461 ...... 24-25 047550 ........ 16
047327 ........ 6 047394 ........ 15 047462 ........ 24 047601 ........ 32
047328 .. ...... 6 047395 ........ 15 047463 ........ 25 047602 ........ 14
047329 ........ 6 047396 ...... 15-32 047464 ., ....... 25 047603 .. ...... 14
047330 ........ 6 047397 ...... 15-32 047465 . ... .... 11 047606 ........ 26
047331 ........ 6 047398 ........ 15 047466 ........ 11 047699 26-27-34

50



HL3030 - NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No,
047700 ........ 26 051306 ........ 11 051395 ........ 33 051680 ........ 30
047701 ...... 26-27 051307 ........ 11 051396 ........ 33 051682 ........ 30
047702 ........ 26 051308 ........ 11 051397 ........ 33 051683 ........ 30
047703 ........ 26 051309 ........ 11 051398 ........ 33 051684 ........ 30
047704 ........ 26 051310 ........ 11 051399 ........ 33 051685 ........ 30
047705 ........ 26 051311 ........ 9 051400 ........ 14 051686 ........ 39
047706 ...... 26-34 051312 ........ 9 051401 ........ 14 051687 ........ 39
047707 ........ 27 051313 ........ 79 051402 ........ 14 051688 ........ 39
047708 .. ...... 27 051314 ........ 9 051620 ........ 47 051689 ........ 39
047709 ........ 27 051316 ........ 32 051621 ........ 37 051690 ........ 39
047710 . ....... 27 051317 ........ 32 051622 ........ 37 051691 ........ 39
047711 ........ 27 051318 ........ 32 051623 ........ 27 051692 ........ 39
047712 .. ...... 27 051319 ........ 32 051624 ........ 27 051693 ........ 39
047713 ........ 27 051320 ........ 32 051625 ........ 27 051694 ........ 39
047714 .. ...... 27 051321 ........ 32 051626 ........ 27 051695 ........ 39
047715 ...... 27-33 051322 ........ 32 051627 ........ 27 051696 ........ 44
047721 ........ 27 051323 ........ 32 051628 ........ 27 051697 ...... 44-49
047722 ........ 27 051324 ........ 32 051629 ........ 36 051698 ...... 44-49
047723 ........ 27 051325 ........ 32 051630 ........ 36 051699 ........ 44
047724 ........ 27 051326 ........ 32 051631 ........ 36 051700 ........ 44
047725 ........ 27 051327 ........ 32 051632 ........ 36 051701 ........ 44
047726 ........ 27 051328 ........ 32 051633 ........ 36 051702 ........ 44
047727 ... ... .. 27 051329 ........ 32 051634 ........ 36 051703 ........ 44
047735 ...... 26-34 051330 ........ 32 051635 ........ 36 051704 ........ 44
047736 ........ 27 051331 ........ 32 051636 ........ 35 051705 ........ 44
047801 ........ 13 051333 ........ 32 051637 ........ 35 051706 ........ 44
047802 ........ 13 051334 ........ 32 051638 ........ 35 051707 ........ 44

048000 051335 ........ 32 051639 ........ 35 051708 ........ 44
048051 ...... 23- 051336 ........ 32 051641 ........ 32 051710 ........ 44
048052 ...... 23-25 051337 ........ 32 051642 ........ 32 051711 . ....... 44
048054 ........ 25 051338 ........ 32 051643 ........ 42 051712 ........ 44
048305 ........ 32 051339 ........ 32 051644 ........ 42 051713 ........ 44
048340 ........ 7 051340 ........ 32 051645 ........ 29 051714 ........ 44
048373 ........ 29 051341 ........ 32 051646 ........ 29 051715 ........ 44
048430 . ....... 21 051342 ........ 32 051647 ........ 29 051716 ........ 44
048431 ........ 21 051343 ........ 32 051648 ........ 29 051717 ........ 44
048432 ........ 9 051344 ........ 32 051649 ........ 29 051718 ........ 44
048433 ........ 051346 ........ 32 051650 ........ 29 051719 ........ 44

049000 051347 ........ 32 051651 ........ 29 051720 ........ 44
049321 ........ 5 051348 ........ 32 051652 ........ 29 051721 ...... 44-47

051000 051349 ........ 32 051653 ........ 29 051722 ........ 44
051280 ........ 32 051350 ........ 32 051654 ........ 29 051723 ........ 47
051281 ........ 4 051353 ........ 32 051655 ........ 29 051724 ........ 47
051282 ........ 19 051354 . ....... 32 051656 ........ 29 051725 ........ 47
051383 ........ 19 051355 ........ 32 051657 ........ 29 051726 ........ 47
051284 ........ 19 051356 ........ 32 051658 ........ 29 051728 ........ 47
051285 ........ 19 051357 ........ 32 051660 ........ 29 051729 ........ 47
051286 ........ 19 051358 ........ 32 051661 ........ 29 051730 ........ 47
051287 ........ 19 051377 ........ 33 051662 ........ 29 051731 ........ 47
051288 . ....... 19 051378 ........ 33 051663 ........ 29 051732 ........ 47
051289 ........ 19 051379 ........ 33 051664 ........ 29 051733 ........ 47
051290 ........ 19 051380 ........ 33 051665 ........ 29 051734 ........ 47
051291 ........ 17 051381 ........ 33 051666 ........ 29 051735 ........ 47
051292 ........ 17 051382 ........ 33 051667 ........ 30 051736 ........ 47
051293 ........ 17 051383 ........ 33 051668 ........ 30 051737 ........ 47
051294 ........ 17 051384 ........ 33 051669 ........ 30 051738 ........ 47
051295 ........ 17 051385 ........ 33 051670 .. ...... 30 051739 ........ 47
051296 ........ 6 051386 ...... 33-39 051671 ........ 30 051740 ........ 47
051297 ........ 23 051387 ........ 33 051672 ........ 30 051741 ........ 47
051299 ........ 23 051388 ........ 33 051673 ........ 30 051742 ........ 47
051300 ........ 23 051389 ........ 33 051674 ........ 30 051743 ........ 47
051301 ...... 23-24 051390 ........ 33 051675 ........ 30 051744 ........ 47
051302 ........ 24 051391 ........ 33 051676 ........ 30 051745 ........ 47
051303 ........ 24 051392 ...... 33-34 051677 ........ 30 051746 ........ 47
051304 ........ 11 051393 ........ 33 051678 ........ 30 051747 ........ 47
051305 ........ 11 051394 ........ 33 051679 ........ 30 051748 ........ 47

51



HL3030 - NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.
051749 ........ 47 051820 ........ 41 051887 ........ 47 580015 . ... 26-27-34
051750 ........ 47 051821 ........ 41 051888 ........ 47 580022 . ... 26-27-34
051751 ........ 47 051822 ........ 41 051889 ........ 47 580023 ........ 27
051752 ........ 47 051823 ........ 41 051890 ........ 47 580024 ........ 27
051753 ........ 47 051824 ........ 41 051891 ........ 47 580025 ........ 27
051754 ...... 47-49 051825 ........ 41 051892 ........ 47 580030 .. .. 26-27-34
051755 ........ 47 051826 ........ 41 051893 ........ 47 580033 .. .. 26-27-34
051756 . ....... 47 051827 ........ 41 051894 ........ 47 580034 ........ 27
051757 ...... 47-49 051828 ........ 41 051895 ........ 47 580035 ........ 27
051758 ........ 47 051829 ........ 41 051896 ........ 47 580038 . ... 26-27-34
051759 ........ 47 051830 ........ 41 051897 ........ 35 580039 ....26-27-34
051760 ........ 47 051831 ........ 41 051898 ........ 35 580040 . ... 26-27-34
051761 ........ 47 051832 ........ 41 051899 ........ 35 580041 ...... 26-34
051762 ........ 47 051833 ........ 41 051900 ........ 35 580042 . ... 26-27-34
051763 ........ 47 051834 ........ 41 051901 ........ 35 580043 . ... 26-27-34
051764 ........ 47 051835 ........ 41 051902 ........ 47 580044 ....26-27-34
051765 ........ 47 051836 ........ 41 051903 ........ 47 590000
051767 ........ 49 051837 ........ 41 051904 ........ 47 590428 ... ... 14
051768 ........ 49 051838 ........ 41 051905 ........ 47 590432 ..., ...
051769 ........ 49 051839 ........ 41 051941 ........ 47 650000
051770 ........ 49 051840 ........ 41 051942 . ....... 47 650005 ........ 41
051771 ........ 49 051841 ........ 41 051943 . ....... 47 650008 ....... 9-17
051772 ........ 49 051842 ........ 41 051944 ... ... .. 47 650021 ........ S
051773 . ....... 49 051843 ........ 41 051945 ........ 49 650023 . ....... 14
051774 . ....... 49 051844 ........ 41 051945 . ....... 44 650025 5-11-14-41
051775 ........ 49 051845 . ....... 41 051946 ........ 44 650029 ........ 14
051776 ........ 49 051846 ........ 41 051947 . ....... 44 650043 .. ...... 14
051777 ........ 49 051847 ........ 41 051948 . ....... 47 650056 ....... 9-23
051778 ........ 49 051848 ........ 41 051949 . ....... 47 650060 29-30-41
051780 ........ 49 051849 ........ 41 051950 ........ 47 650062 .. ... 9-36-41
051781 ........ 49 051850 ........ 41 051951 ........ 47 650070 ........ 11
051782 ........ 49 051851 ........ 41 051952 ........ 49 650087 ........ 31
051783 ........ 49 051852 ........ 41 051953 . ....... 49 650091 ........ 47
051784 ........ 49 051853 ........ 41 051954 . ....... 47 650095 ........ 31
051785 ........ 49 051854 ........ 41 051955 . ....... 47 650097 ........ 13
051786 ........ 49 051855 ........ 41 051986 ........ 36 650106 .. .... 37-41
051788 ........ 49 051856 ........ 41 051987 ........ 34 650109 4-29-38-41
051790 ........ 49 051857 ........ 41 051988 ........ 34 650113 .. ... 4-39-41
051792 ........ 49 051858 ........ 41 051990 ........ 41 650115 . ....... 4
051793 ........ 49 051859 ........ 41 051991 . ....... 41 650117 ........ 41
051794 . ....... 49 051860 ........ 41 051992 ........ 41 650121 ........ 29
051795 ........ 49 051861 ........ 41 051993 . ....... 650144 .. .. .. .. 13
051796 ........ 49 051863 ........ 38 052000 650148 .. ...... 47
051797 ........ 49 051864 ........ 38 052001 ........ 47 650173 ... .. .. 47
051798 ........ 49 051865 ........ 38 052002 ........ 31 650178 ........ 47
051799 ........ 49 051866 ........ 38 052003 ........ 31 650181 . ....... 37
051800 ........ 49 051867 ........ 31 052009 ........ 41 650197 . ....... 41
051801 ........ 49 051868 ........ 31 052026 ........ 29 650212 ........ 41
051802 ........ 49 051869 ........ 31 052027 ........ 29 650216 ........ 41
051803 ........ 49 051870 ........ 31 052028 ........ 31 650261 ........ 47
051804 ........ 40 051871 ........ 31 052029 ........ 31 650269 ........ 29
051805 ........ 40 051872 ........ 31 520000 650312 ...... 31-41
051806 ........ 40 051873 ........ 31 520046 ........ 32 650364 ........ 4
051807 ........ 40 051874 ........ 31 520047 ..... ... 32 650380 ........ 29
051808 ........ 40 051875 ........ 31 520054 ........ 29 650394 . ....... 36
051809 ........ 40 051876 ........ 31 520201 ........ 29 650396 ........ 13
051810 ........ 40 051877 ........ 31 520205 ........ 32 650397 ...... 13-29
051811 ........ 40 051878 ........ 31 570000 650398 ........ 13
051812 ........ 40 051879 ........ 31 570002 .. 13-24-25-44 650399 . ....... 11
051813 . ....... 40 051880 ........ 31 570004 29-44-47 650402 ........ 29
051814 ........ 40 051881 ........ 31 570005 .. .... 24.-25 650403 .. ...... 31
051815 ........ 40 051882 ........ 31 570014 .. .... 4 650404 ........ 41
051816 ........ 40 051883 ........ 31 650407 .. ......
051817 ........ 40 051884 ........ 31 580006 ....26-27-34 652000
051818 ........ 40 051885 ........ 31 580013 .. .. 26-27-34 652029 ........ 44
051819 ........ 40 051886 ........ 31 580014 ...... 26-34 652050 ........ 41

a2



HL3030 - NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.
652082 ........ 41 660010 ........ 47
652083 . .13-38-39-41 660016 ........ 9
652122 ... .. .. 47 660017 . ....... 41
652153 ........ 41 660018 ........ 59
653000 660021 . .19-21-33-47
653005 ....17-37-44 660029 ........ 47
653007 .... 5-11-14 660045 . ... .... 41
31-41-44 660066 ........ 4
653010 ....11-13-14 660067 ........ 4
31-36-47 660068 ........ 9
653013 ........ 29 660069 ........ 9
653015 .. .. .. 13-14 660070 ........ 5
653018 . ... 4-29-37 660071 ........ 59
38-39-47 660072 ........ 9
653019 ........ 31 660073 ........ 9
653020 . ....... 29 660074 ........ 9
653021 ........ 13 660082 ........ 5
653023 ...... 32-47 660083 ........ 5
653026 ........ 47 660084 ........ 33
653038 ... ... 14-47 660085 ........ 47
653039 ........ 14 660086 ........ 47
653044 .. ...... 41
653071 ........ 41
653073 ....29-41-44
653075 . ... .. 29-41
653077 ... ... 38-41
653079 ........ 29
653091 ....13-24-25
653104 .. ...... 36
653107 ........ 29
653105 ........ 11
653113 ........ 11
653114 ........ 13
653115 ...... 31-41
654000
654004 . ... 5-14-44
654006 9-11-13-29
31-36-41-47
654009 ... .. 4-38-41
654020 ........ 4
654022 .9-17-31-35-44
654024 .. .5-11-14-31
654026 .9-11-13-14-23
29-30-31-32-36-41-44
654028 ...... 13-14
654030 .. ... 4-29-37
38-39-41-47
654032 .. 13-29-32-47
654034 . ..... 11-47
654044 .. .. .. .. 36
654046 ........ 41
654050 . ....... 38
654051 ........ 47
654052 ........
655000
655003 ........ 11
655004 ....11-14-31
655008 ........ 29
655018 ...... 29-47
655020 . ... .. 13-47
655028 . ....... 47
655039 ........ 47
655045 .. .. .... 36
655046 .. ......
660000
660006 ........ 9

a3









GEHL

VVWQM&'@[A@FW’@ Tadition

GEHL COVIPANY WEST BEND, WISCONSIN 530895 U.S.A.

620371/7%C1P771 Printed in U.S.A.



